INTEGRATED OZONE AND BIOTREATMENT OF
PULP MILL EFFLUENT

by
Canan Sara¢

BS. in Biology, Istanbul University, 2000

Submitted to the Institute of Environmental Sciences in partial fulfillment of
the requirements for the degree of
Master of Science
in

Environmental Sciences

Bogazici University

2005



iii

ACKNOWLEDGEMENTS

First I would like to express my sincere gratitude and great thanks to my thesis
supervisor Prof. Dr. Isil Balcioglu for her support, guidance, valuable criticism, large amount
of patience, deep human understanding throughout my study, and for teaching me how to be a
researcher. I could not imagined having a better advisor for my thesis, and without her

common-sense, knowledge, perceptiveness and encourage I could never have finished.
[...]
Table 2.5. Pulp and paper industry discharge limits in receiving water for Turkey

(http:// www.bcm.org.tr/pdf/su_kir_kont_yon.pdf).

Parameter Composite sample
Flow rate (m’/t) 200

COD (mg/L) 1000

SS (mg/L) 50

Fish test - 8

Typically, conventional effluent treatment processes of modern pulp and paper mill

include aerobic (stabilization basins, aerated lagoons, and activated sludge processes) and



17

anaerobic biological processes. These processes effectively remove oxygen consuming
substances and suspended solids however pulp mill effluents contain high molecular

weight chlorinated compounds, which are relatively resistant to biological treatment.

Aerobic systems were utilized for pulp and paper wastewater treatment. It was
observed that low molecular weight AOX was effectively removed (43—63 per cent) as
compared to high molecular weight AOX (4-31 per cent) in aerated stabilization basins

(Bryant et al., 1992).

Aerated lagoon treatment system was utilized for treatment of a bleaching pulp and
paper mill wastewater (Zender et al., 1994; Welander et al., 1997). 96 per cent influent
resin acid removal was achieved by lagoon treatment system (Zender et al., 1994). On the
other hand it was found that COD removal efficiency of full-scale lagoon (30-40 per cent)
was less than that of the pilot-scale plant (60-70 per cent) (Welander et al., 1997).

Cecen et al. (1992) and Altinbas et al. (1999) studied the activated sludge treatment of
chlorine bleaching and alkali extraction step of Kraft softwood effluent. The results of
these studies indicated that high pollution load of wastewater could be reduced by
activated sludge process. 17-50 per cent COD and 10-33 per cent AOX abatements were
obtained by biological treatment (Cecen et al., 1992).

In order to increase the efficiency of biological systems aerobic and anaerobic
systems were sequentially applied to Kraft pulp effluent (Ferguson, 1994; Tezel et al.,
2001). Biological AOX removal of Kraft pulp bleaching effluent was investigated, 30-35
per cent removal for aerobic, 40-45 per cent for anaerobic, and 50-55 per cent removal for
anaerobic-aerobic sequential treatment was achieved by Ferguson (1994). Application of
sequential biological systems to Kraft pulp mill effluent resulted in 91 per cent COD
removal (Tezel et al., 2001). Significant color removal (90 per cent) was also achieved by
anaerobic process. Similar to the findings in the study of Ferguson (1994), 58 per cent

AOX removal was obtained.



18

2.4. Advanced Oxidation Methods for Pulp and Paper Industry Wastewater

High molecular weight chlorinated lignin derivatives of bleached Kraft mill effluent
are resistant to microbial degradation. Although different biological treatment methods;
such as activated sludge, lagoons or anaerobic processes are being used to reduce the
organic content before wastewater is discharged into receiving water, the color from lignin
derived products remains almost unaltered by the depurative process (Livernoche et al.,
1983; Martin and Manzanares, 1994). Moreover recalcitrant compounds remain in the
treated effluent. Consequently, advanced oxidation systems are getting widespread
attention for the treatment of effluents containing high amount of non-biodegradable
compounds. During the last decade, advanced oxidation processes have been performed in

treatment of pulp and paper industry wastewater.

Advanced oxidation processes are defined as the processes that generate hydroxyl
radicals in sufficient quantities to be able to oxidize majority of the complex chemicals
present in water and wastewater. The common oxidation processes for the production of
hydroxyl radicals at ambient conditions are cavitation, photocatalytic oxidation, Fenton’s
chemistry, ozonation, and use of hydrogen peroxide. Hybrid methods (e.g. O3/H;O,, O3/
UV, Os/ultrasound, O3, H,O,/UV, photo-Fenton, photochemical oxidation) have been also
used to produce hydroxyl radicals. Hydroxyl radicals react with most organic and many
inorganic solutes with high rate constants (Glaze et al., 1992; von Sonntag, 1996; Hoigne,
1997). Many researchers studied the effectiveness of heterogeneous and photocatalytic
advanced oxidation process on the treatment of various pulp and paper mill effluents
(Mansilla et al., 1997; Balcioglu and Arslan, 1998; Balcioglu and Cecen, 1999; Torrades et
al., 2001).

Ozonation (Tuhkanen et al., 1997; Baig and Liechti, 2001; Sevimli, 2005) and
catalytic ozonation processes (Balcioglu et al., 2003; Kivilctmdan, 2003) were applied to

enhance biodegradability of raw and biologically pretreated bleaching effluents.

Integrated chemical and biological processes were investigated to enhance the quality
of treated pulp industry wastewater. Heinzle et al. (1992) treated chlorine bleaching and

alkaline extraction step of sulfite pulp mill effluent (CODy=1400-1800 mg/L) by the



19

sequential application of aerobic biological and ozonation processes. While only 20-30 per
cent AOX removal was obtained by biological treatment of effluent, by integration of

biological process with ozonation AOX removal performance was increased to 70 per cent.

Ozonation process was also used as post treatment for pulp mill effluent (Roy-Arcand
and Archibald, 1996; Oeller et al., 1997). Effluents yielded a substantial decrease in the

biologically recalcitrant residual AOX, COD, and color by ozonation.

Nakamura et al. (1997) investigated the effect of sequential application of ozonation
and activated sludge processes on the removal of lignin in the Kraft pulp wastewater from
a pulp manufacturing plant. The obtained results indicated that the consecutive treatments
of ozone and then activated sludge treatment degrade the lignin, maleic and oxalic acids

efficiently.

In order to increase biodegradability, woodfree and newsprint paper mill effluents
were treated by ozonation (Helble et al., 1999). BOD/COD ratios of both effluents were

increased from < 0.1 to 0.3 by ozonation.

Ozonation was also used for the removal of specific compounds from pulp mill
effluent (Korhonen et al., 2000; Korhonen and Tuhkanen, 2000). 65 per cent COD, 90 per
cent ethylenediaminetetraacetic acid (EDTA) and resin acids removals were obtained by

ozonation.

CEH stage of Kraft bleaching process effluent was treated by ozonation,
homogeneous catalytic ozonation (O3/Fez+, O3/Mn2+), and heterogeneous ozonation
(O3/GAC-granulated active carbon) by Kivilcimdan (2003). COD removal efficiency of
ozonation was increased from 25 to 63 per cent by the use of granulated active carbon as
heterogeneous catalyst in ozonation process. The BODs/COD value of effluent was

increased from 0.11 to 0.29 by the O3/GAC process.

Bijan and Mohseni (2004) improved the biodegradability of alkaline bleach plant
effluent at ozone dosage of 600-800 mg Os/L. More than 30 per cent high molecular



20

weight constituents and more than 70 per cent color removals were achieved by the

ozonation process.

Sevimli (2005) investigated the effectiveness of chemical oxidation by applying
ozonation, combination of ozone/hydrogen peroxide, and Fenton’s processes for
decolorization and residual COD removal of biologically pretreated corrugated board
production factory wastewater which has 470 mg/LL. COD and 680 Pt-Co color. COD
removal efficiency of ozonation was increased from 43 to 83 per cent by the Fenton’s
oxidation. Almost complete color removal was achieved by ozonation and Fenton’s

oxidation processes.



21

3. MATERIALS AND METHODS

3.1. Materials

3.1.1. Kraft Pulp Mill Effluent

The effluents used for the experiments were obtained from the biggest integrated pulp
and paper mill in Turkey. The mill produces about 140 t/d of pulp from soft and

hardwoods. The main steps of pulp and paper manufacturing in the plant are:

(a) raw material preparation (debarking of wood and chip making),
(b) pulp manufacturing,
(¢) pulp bleaching,

(d) paper and cardboard manufacturing.

Cellulose pulp is manufactured from the raw materials using Kraft process in which
woods chips are cooked with caustic soda to produce brown stock, which is then washed
with water to remove cooking (black) liquor for the recovery of chemicals and energy.
Kraft mill operates a closed looped system whereby 95-98 per cent of the chemicals used
in the process are recovered and reused. After the pulping, a multistage bleaching process
is applied to pulp. Cardboard is prepared from unbleached pulp. The objective of bleaching
is to remove the small fraction of the lignin and to produce brightness. Chlorine, calcium
hypochlorite, and chlorine dioxide are used as bleaching agents, to transform lignin into an
alkali soluble form in six stages-CEHDED (chlorination, alkaline extraction, hypochlorite,
chlorine dioxide, alkaline extraction, chlorine dioxide) bleaching sequence (Figure 3.1).
Sodium hydroxide is used in the two stages of bleaching process to extract the alkali
soluble form of lignin. 28 million m3/year of fresh water is consumed in Kraft pulp mill.
Especially pulping and bleaching processes consume huge amount of water since after

each stage of bleaching pulp is washed with water.



Sodium  Sodium (Horne ~ Waler  Sodum Water  Mypoclient: — Waler  Chlorine Diowide  Water  Sodiom  Waler Chiorine [noxideWater

Sulfide Hydroxide Hydroside Hydravide /!

fre AL LA LA LI
i e

exh Hash)—'mmﬂhsh et W lech A el W
. g 5

Tower Tower Tawer 1 Tower Tower Tower
R N D L= WS T
C E i D E D
\ / v \/

10 FEFLUENT TREATMENT |

Figure 3.1. Bleaching sequence and reagents.

(44



23

In the plant, effluents are collected into four different streams. Wastewater originated
from the preparation of pulp and bleaching operation is collected into cellulose stream.
Effluents from soda and caustification tanks are combined in another stream which is
named as chemical recovery stream. Preparations of cardboard and chlorine-alkaline

constitute the other two waste streams. Flow rate of each waste stream is presented in

Table 3.1.

Table 3.1. Flow rate of waste streams.

Wastewater Flow rate (m3/h)
(1) Cellulose stream 950

Pulp production 200

Bleaching 750

Each bleaching stage 125

(2) Chemical recovery stream 200
(3) Cardboard stream 450
(4) Chlorine-alkaline stream 10
Total effluent 1,610

Contribution of each wet process to the combined effluent is as follows: cellulose 59
per cent (including 47 per cent bleaching effluent), cardboard 28 per cent, chemical
recovery 12 per cent, and chlorine-alkali 0.6 per cent. Cellulose stream includes both
cooking and bleaching wastewater. Each stage of bleaching process has the same flow rate.
Combined bleaching effluent and effluents from each stage of CEH bleaching sequence as
well as effluents from cellulose, cardboard, chemical recovery, and chlorine-alkaline

streams were stored at 4°C prior to use in the experiments.

3.1.2. Oxidant

Hydrogen peroxide, which was obtained from Merck, was used in homogeneous

catalytic ozonation experiments.



24

3.1.3. Catalase

In order to eliminate the interferences of remaining hydrogen peroxide on the
measurement of absorbance and COD catalase with an enzyme activity of 17600 A.U.
from bovine liver (Sigma) was used. 1 A.U. of the catalase destroys 1 umoles of H,O, per

minute at pH=7 at 25°C.

3.1.4. Synthetic Domestic Wastewater

Pulp mill effluent was diluted with synthetic domestic wastewater to acclimate the
sludge to pulp mill effluent. Activated sludge was first acclimated to the synthetic domestic
wastewater with a loading rate of 500 mg COD/L.d. The composition of stock synthetic
domestic wastewater was as follows: CaCl, (0.45 g/L), CH;COONa (6 g/L), FeCls.6H,O
(0.2 g/L), glucose (5.6 g/L), KH,PO4 (2.0 g/L), K;HPO4 (2.0 g/L), MgSO4 (1 g/L),
NaHCOs3 (3.0 g/L), (NH4)2SO4 (5.0 g/L), peptone (2 g/L). The COD, TKN, and phosphorus
content of stock synthetic domestic wastewater were 10,000 mg/L, 1,060 mg/L, and 810

mg/L, respectively.

3.1.5. Activated Sludge

An eight liter glass mother reactor was inoculated with the sludge taken from the
aeration tank of an activated sludge treatment unit of a plant. Suspended solid and volatile
suspended solid content of mother activated sludge tank were around 5,000 and 3,700
mg/L, respectively, at a sludge age of 20 days. A mixture of synthetic domestic wastewater
and composite paper mill effluent including pretreated combined bleaching effluent was
used as feed during acclimatization period and proportion of paper mill effluent in mixture
was increased gradually. Since the wastewater did not contain enough phosphorus and
nitrogen, appropriate amount of (NH4);PO, was added to reach the ratio of
COD:N:P=100:5:1. After achieving steady state operating conditions in mother activated
sludge reactor, six batch activated sludge reactors including one control reactor for
untreated integrated Kraft mill effluent and five reactors for mill wastewater comprised
pre-ozonated different stages of bleaching effluents were inoculated from mother reactor
and operated simultaneously at room temperature. The activated sludge reactors were

allowed to operate for 24 hours and samples were taken and analyzed regularly for CODq



25

and OUR. Aeration and mixing within the reactors were achieved by feeding of air through

diffusers. The dissolved oxygen was available in excess and was measured as 7-8 mg/L.

3.2. Methods

3.2.1. Experiments in Ozone Bubble Reactor

Ozone was generated from pure oxygen by electrical discharge using an ozone
generator (Fisher OZ 500 model). Ozonation experiments were carried out in a laboratory
semi-batch bubble reactor consist of a glass column with a working volume of 1,500 mL
(78 cm height and 6 cm diameter) and the experimental setup is shown in Figure 3.2. All
experiments were conducted at room temperature and in semi-batch mode by sparging the
ozone containing gas continuously into the solution. Ozone/oxygen gas was supplied at the
bottom of the reactor through a gas diffuser. The inlet gas flow rate was 100 L/h, which
provided appropriate mixing conditions. The volumetric mass transfer coefficient (ki,) of
ozone at bubble reactor was 0.029 L/sec (Otker, 2002). Circulation of the wastewater with
a peristaltic pump (Cole-Parmer, Illinois, USA) provided additional mixing in the reactor.
Two ozone traps containing 10 per cent potassium iodide solution were connected in series

with the reactor in order to collect ozone which did not react.

>

KT traps

Ozone generator

Sanpling valve 4X

Penstaltic pump

EBubble colmmmn @
e 05104 04
& Fotameter

Figure 3.2. Experimental setup for ozonation experiments.



26

3.2.2. Analytical Procedure

3.2.2.1. COD Measurements. COD measurements were conducted in accordance with
Standard Methods (APHA/AWWA/WPCEF, 1995) by closed reflux colorimetric method.
For soluble COD analysis (CODs) samples were filtered through 0.45 um Millipore filter

and filtrate was used whereas total COD analysis (CODy) was performed without filtration.

3.2.2.2. BODs_ Measurements. BODs measurements were performed by the dilution
method (APHA/AWWA/WPCEF, 1995). Dissolved oxygen concentrations were measured
by Hach Portable DO apparatus with membrane electrode.

3.2.2.3. TKN Analysis. TKN (Total Kjeldahl Nitrogen) was measured by Gerhardt
Digesdahl by digestion and distillation method (APHA/AWWA/WPCEF, 1995).

3.2.24. AOX Measurements. Euroglas ECS Analyzer was used to measure Absorbable
organic halogen (AOX) (ISO, 1989).

3.2.2.5. MLSS Measurements. The MLSS was measured by filtering 10 mL sample

through 0.45 um filter paper and drying residue on paper for one hour at 103+5°C
(APHA/AWWA/WPCEF, 1995).

3.2.2.6. MLVSS Measurements. The MLVSS was measured by igniting residue from
MLSS analysis for one hour at £550°C (APHA/AWW A/WPCF, 1995).

3.2.2.7. pH Measurements. Orion SAS20 pH meter was used for pH measurements.

3.2.2.8. Oxygen Uptake Rate Measurements. OUR was measured by WTW

Microprocessor Oximeter Oxi 3000.

3.2.2.9. Spectrophotometric Measurements. Quantitative analyses of aromatic compounds,